
 
 
 
 

2000 – 10423 101 St NW, 
Edmonton, Alberta   
T5H 0E8 Canada  
epcor.com   

 
 
 
September 11, 2024 
Environment and Protected Areas   
111 Twin Atria Building 4999 98 Avenue NW 
Edmonton AB T6B 2X3 
 

Electronically to  EPA.EPEAapplications@gov.ab.ca  
Attention:  Mr. Mohammad M. Rahman, P. Eng.  

EPEA Team Lead  
  
Re: Renewal Application for EPEA Approval No. 639-03 as amended (Edmonton Wastewater System)  
  

 

Dear Mr. Rahman,   

In accordance with the Environmental Protection and Enhancement Act (EPEA), EPCOR Water Services (EWS) 
is applying to Environment and Protected Areas (Alberta EPA) for the renewal of an existing approval to operate 
a wastewater system. The Edmonton Wastewater system consists of the Edmonton Wastewater Collection 
[...]
2.1 There is a duty to consult with First Nations where land management and resource 
development on Provincial Crown land may adversely impact First Nations Rights and 
Traditional Uses. Please contact the Approvals Coordinator and/or Aboriginal Relations 
Advisor for the Region to discuss this requirement. [See Section 8.0 Public and First 
Nations Consultations of Main Application for more information].



Page 6 of 30 Application Form and Guide for a New or Renewed Approval of a 
Municipal Mechanical Wastewater System 

© 2018 Government of Alberta 

 

 
3.0 Wastewater System (Technical Data) 

3.1 Present population served by the wastewater system: approximately 1,000,000 (in 2024)  
 

3.2 Projected remaining life of the wastewater treatment plant: beyond 2059  
 

3.3 Projected population at end of life for the wastewater treatment plant: ~1,800,000 (in 2059)  
 

 
FLOWS) 

AVERAGE DAILY 
FLOW 

(M3 / DAY) 

MAXIMUM DAILY 
FLOW 

(M3 / DAY) 
PEAK HOURLY FLOW 

(LITRES / HOUR) 

Current 273,000 (in 2020) 360,000 (in 2020) 78,000,000* (in 2020) 

Design 310,000 420,000 91,700,000** 

*Partially treated flow during wet-weather events; **Influent screening maximum design capacity. 
3.4 Are there any other Municipality(ies), Development(s) Commissions / Co-ops / or 

Companies outside the municipal boundaries that discharge raw or partially treated 
wastewater into the wastewater collection system (other than septic truck haul)? 
Yes   No 

 

If yes, please provide a list of the systems, the name and phone number of the contact 
person(s) and approximate annual flows or population. 

 
 

NAME OF SYSTEM 
 

CONTACT PERSON 
 

PHONE NUMBER ANNUAL FLOW (M3) 
OR POPULATION 

Alberta Capital Region 
Wastewater Commission 

(aka Arrow Utilities) 
Kate Polkovsky (780) 467-8655 217,590* m3 (in 2020) 

    

*Digested sludge discharged to lagoons of the Clover Bar Biosolids Recovery Facility.  

3.5 Does your wastewater system receive septic tank waste? Yes   No 
 

If Yes, please detail the septage management plan: (including septage hauler 
agreements yearly volume of septage, conditions of wastewater facility use, limitation of 
access, surveillance, sampling): 
Poundmaker Wastewater Transfer Station is used to receive wastewater in Edmonton areas from 
some homes, businesses and temporary commercial operations like construction site that are not 
connected to a Sanitary sewer. Users of the transfer station must be registered and abide by the 
conditions of use (Code of Practice – Hauled Wastewater Discharge Requirements, EPCOR Drainage 
Services Bylaw 19627). The transfer station is a gated facility with an access control card system and 
monitored with 24/7 CCTV. The facility is fully automated and open 24 hours per day, 7 days a week. A 
24-hour composite sample is taken monthly for TSS, BOD, COD, OG, TKN and TP analysis; also, 24 
discrete samples are taken every month for pH test on site with a calibrated pH meter and a visual test. 
A load violating the EPCOR Drainage Bylaw 19627 may be denied permission to release. There are 
currently about 63 customers discharging wastewater to the facility approximately 130,000m3 annually. 

 
 
 
 



Page 7 of 30 Application Form and Guide for a New or Renewed Approval of a 
Municipal Mechanical Wastewater System 

© 2018 Government of Alberta 

 

 

If No, please detail the concerns or circumstances that preclude septage from being 
received: 

 
 
 
 
 
 

Is the septic waste metered? Yes No   Average monthly flows (m3) ~10,833  



Page 8 of 30 Application Form and Guide for a New or Renewed Approval of a 
Municipal Mechanical Wastewater System 

© 2018 Government of Alberta 

 

                                                                                                                                                                                                        (estimated based on the loads) 

4.0 Raw Wastewater Collection System 

4.1 Are there sanitary sewer use bylaw(s) in place to ensure the integrity of the wastewater 
treatment process? Yes   No 

 

4.2 Do the sanitary sewer use bylaw(s) either preclude discharge of some waste(s) or require 
pre-treatment for industrial or non-compatible waste? Yes   No 

 

City of Edmonton Bylaw 19627 - EPCOR Drainage Services and Wastewater Treatment 
Bylaw.  Codes of practice outline specific information related to aspects of the Wastewater 
collection system. The information includes content that is binding on every customer: 
 

 Flow Monitoring Point Installation and Maintenance Requirements 
 Dental Amalgam Separator Installation and Maintenance Requirements 
 Hauled Wastewater Discharge Requirements 
 Large Volume Releases 
 Oil and Grease Interceptor Installation and Maintenance Requirements 
 Oil, Grease and Sand Interceptor Installation and Maintenance Requirements 
 Operations and Regulatory Requirements for De-Chlorinated Water Releases and 

Commercial/Industrial Line Flushing 
 
    
 
 
 

4.3 Raw Water Pumping Stations (lift stations):  
 

LIFT STATION NUMBER 
AND LOCATION 

EMERGENCY 
OVERFLOW / 

DISCHARGE ROUTE 

POWER RATING 
(KW) 

 
CAPACITY (L/S) 

 
The Edmonton Wastewater system sanitary/combined sewer system and stormwater system has 91 pump 
stations with about 170 pumps of various power ratings, including spares.   EWS owns and maintains these 
91 lift stations, 4 real time controls (RTCs), 9 sewer control gate stations, 3 syphon tunnels and over 70 
other Flow Control Facilities such as manual gates and weirs. If needed, a complete dataset with the details 
above can be provided.  (See Appendix G of Edmonton PBR Wastewater Collection Business Cases - 
https://www.epcor.com/products-services/water/water-wastewater-drainage-rate-
application/Pages/default.aspx - document not included in renewal application but available on internet) 
 

 

4.4 Raw Wastewater Equalization / surge tank Storage (if applicable):  
 

 
LOCATION APPROXIMATE EQUALIZATION CAPACITY (M3) 

 
There are approximately 165 km of sanitary and combined large trunk sewers (1,200 mm 
diameter and larger) that provide some temporary storage in the WWC system.  The WWC system also 
employs several Real Time Control (RTC) assets for storage to minimize overflows, bypasses at the Gold 
Bar WWTP, and to maximize flows receiving full treatment.  These are RTC#3, #4 and #6. 



Page 9 of 30 Application Form and Guide for a New or Renewed Approval of a 
Municipal Mechanical Wastewater System 

© 2018 Government of Alberta 

 

The Gold Bar WWTP does not have any onsite equalization tanks. 
 

Total Capacity:  

 
4.5 Wastewater Treatment Plant Pumping: 

 

UNIT POWER RATING (KW) CAPACITY (L/S) 

BNR influent pump (one for each bioreactor 
and 11 in total)  

17 kW (each) 556 L/s (each) 

   

   

 
Total capacity of Treatment Plant pumps 6,116 (L/s). 

Description and location of fuel source for Treatment Plant pumping: 

600 V Electrical power from MCCs located in Tunnels "K" and "L" is used for the PE 
pumps; overall, the power supply at Gold Bar WWTP is from Hardisty circuit H14 (primary 
feeder) and Kennedale circuit K32 (secondary feeder). 
 

 
 
 

4.6 Wastewater Metering: 
 

(a) Please list all flow monitoring locations: 
 

i) Monitoring in the Treatment Process: 
A) Raw wastewater monitoring location: Channel 1, 2 and 3; Strathcona 

forcemain  
B) Treated wastewater monitoring location: Outfall 10 and the Membrane 

Product Water supply header  
C) Other monitoring location: Outfall 30 and Outfall 20 for partially 

treatment bypass flows  
 

ii) In the wastewater collection system (i.e. residential, commercial, 
industrial, public/government, or any combination of):  
Flow monitoring in the Edmonton wastewater system occurs at 86 permanent 
sites, 44 temporary sites, 115 interconnect (IC) sites, and 23 sites currently 
under construction. The long term plan also calls for the installation of 
approximately 30+ locations a year for the next 3 years at least as we push to 
build out our flow monitoring capabilities and our situational awareness of the 
system as a whole. 
 
Temporary sites are put in either seasonally (install in spring, remove in fall) to 
protect them from winter conditions, or on a trial basis to determine if that is a 
good location for a permanent monitoring site. 



Page 10 of 30 Application Form and Guide for a New or Renewed Approval of a 
Municipal Mechanical Wastewater System 

© 2018 Government of Alberta 

 

 
The IC sites are Interconnect sensors that monitor when an overflow occurs on 
a combined sanitary/storm line, which can happen during wet weather events. 
These sensors record when an event occurs, but does not provide a flow rate 
or total amount of overflow. 
  



Page 11 of 30 Application Form and Guide for a New or Renewed Approval of a 
Municipal Mechanical Wastewater System 

© 2018 Government of Alberta 

 

 
5.0 Wastewater Treatment System 

5.1 Wastewater treatment for existing or proposed wastewater system is based on: 
 

(a) Best Practicable Technology      
 

(b) Receiving Water Quality Based Effluent Limits      
 

Receiving Water Quality Based Effluent Limits 
 

5.2 Submission of findings / report to support the existing or proposed treated effluent 
discharge using Alberta Environment and Water’s Water Quality Based Effluent Limits 
Procedures Manual must be submitted in support the treatment process and discharge in 
support of the wastewater application and / or renewal (where applicable). 

 
Date of Water Quality Based Effluent Limits procedure completion: Not Applicable 

 

5.3 Wastewater Treatment Processes (indicate applicable equipment and mechanical 
treatment processes): 

 
Preliminary Treatment: 

 
(a) Wastewater Screening / Grit removal (pump protection): 

 
i) Coarse Screens: 

A) Trash Racks 
B) Coarse Bar Racks 
C) Course Screens                       

 

ii) Fine Screens,                                      
 

iii) Grit Removal Facilities: 
A) Grit Channels 
B) Aerated Grit Chambers            

 

Primary Treatment: 
 

(a) Wastewater equalization 
 

(b) Sedimentation / clarification                            
 

(c) Scum removal                                                 
 

(d) Sedimentation sludge removal                        



Page 12 of 30 Application Form and Guide for a New or Renewed Approval of a 
Municipal Mechanical Wastewater System 

© 2018 Government of Alberta 

 

 

Secondary Treatment: (Best Practicable Technology): 
 

(a) Aerated Lagoons (completely mixed type) 
 

i) Maximum monthly average daily design flow:   
 

 
CELL TYPE 

 
NUMBER OF CELLS 

 
DESIGN 

CAPACITY 

 
HYDRAULIC RETENTION 

TIME (days) 

Completely Mixed    

Partially Mixed (indicate series or 
parallel) 

   

Polishing    

 
(b) Suspended Growth Wastewater Systems: 

 
i) Continuous Flow Activated Sludge: 

A) Conventional Plug flow                
B) Complete mix 
C) Step Aeration 
D) Contact stabilization 
E) Extended aeration 
F) High Rate 
G) High Purity oxygen 

 
 

Process 
Modification 

 
Flow Regime 

 
Sludge 

Age 
Detention 

Time 
(hours) 

 
Activated sludge Return 

Ratio 

Conventional Plug 6 to 12 days 5 to 10 hours RAS to PE ratio 85 to 95% 

Complete mix Complete mix    

Step Aeration Plug    

Contact 
stabilization Plug or complete mix    

Extended aeration Plug or complete mix    

High Rate Complete mix    

High Purity oxygen Complete mix reactors in 
series 

   



Page 13 of 30 Application Form and Guide for a New or Renewed Approval of a 
Municipal Mechanical Wastewater System 

© 2018 Government of Alberta 

 

 

(c) Sequencing Batch Reactors (SBR): 
 

i) Intermittent feed and intermittent discharge (IFID) 
 

ii) Continuous feed and intermittent discharge (CFID) 
 

 
BASIN TYPE 

 
NUMBER OF 

TANKS 

 
DESIGN 

CAPACITY 
BYPASS ON 
EACH TANK 

(Y or N) 

 
DRAIN ON EACH 

TANK (Y or N) 

SBR tankage for continuous 
inflow 

    

SBR tankage     

 
(d) SBR – Decanters: 

 
i) Floating decanter 

 

ii) Fixed decanter 
 

iii) Mechanically actuated surface skimmer 
 

(e) Fixed Film Wastewater Systems: 
 

i) Rotating Biological Contactor (RBC) 
A) Media type: 

1) standard density   
2) medium density   
3) high density   

 

B) Number of stages:   
 

(f) Membrane System: 
 

i) Membrane Bioreactor 
 

 
BASIN TYPE 

NUMBER 
OF 

BASINS 

 
DESIGN 

CAPACITY 

 
Sludge 

Age 
Detention 

Time 
(hours) 

 
Activated sludge 

Return Ratio 

Anoxic      

Anaerobic      

Aerobic      

 
A) Number and Type of membrane modules/cassettes:   
B) Air scour for bioreactor membranes: (Y or N):   
C) Air scour orientation / location: (Bottom or across membrane):   



Page 14 of 30 Application Form and Guide for a New or Renewed Approval of a 
Municipal Mechanical Wastewater System 

© 2018 Government of Alberta 

 

 

Tertiary Treatment: (Best Practicable Technology) 
 

(a) Phosphorus Control: 
 

i) Biological Phosphorus Removal                                   
 

ii) Chemical Phosphorus Removal                                   
 

A) Chemicals used: 
1) Alum as a chemical trim when required   
2)    
3)    

 
(b) Nitrogen Removal: 

 
i) Biological Nitrogen Removal                                        

 

ii) Others, please specify: Not Applicable   
 

A) Chemicals used: 
1) Not Applicable   
2)    
3)    

 

(c) Treated Effluent Disinfection                                                    
 

Sludge Treatment: 
 

(a) Dewatering                                                                               
 

(b) Thickening                                                                                
 

(c) Digestion                                                                                  
 

Design information on sludge treatment / digesters: 
Four fermenters/thickeners with a design sludge thickening loading rate of 120 kg/(m2day) 
are used to process Primary Sludge (PS); VFA generated from this process is supplied to 
bioreactors for phosphorus removal and thickened PS is blended with thickened Waste 
Activated Sludge (WAS) prior to being fed to digesters. 
Six Dissolved Air Flotation (DAF) units with a design peak WAS flow of 20 ML/d in total 
are used for thickening of WAS from bioreactors. The thickened WAS is blended with 
thickened PS in two blend tanks prior to being fed to digesters. 
Eight mesophilic anaerobic digesters with a design minimum SRT of 13 to 15 days are 
used to process the blended sludge. Biogas generated in this process is used as a fuel for 
boilers at Gold Bar WWTP and excess biogas is flared; digested sludge is pumped to the 
Clover Bar Biosolids Recycling Facility. 

 



Page 15 of 30 Application Form and Guide for a New or Renewed Approval of a 
Municipal Mechanical Wastewater System 

© 2018 Government of Alberta 

 

 

(d) Method of sludge disposal: 
 

Landfill: SEC  TWP  RG  M   
GPS Co-ordinates: Latitude:    Longitude:    
Sludge storage/drying cell: SEC NE1/4 21 TWP 53      RG 24 M W4  
GPS Co-ordinates: Latitude:    Longitude:    
Sludge applied to land: SEC  TWP    RG  M   
GPS Co-ordinates: Latitude:   Longitude:  
Other - please specify: Thickened/Dewatered biosolids are removed from the Clover 

Bar Biosolids Recycle Facility and used for land application. Refer to “Summary of 

Biosolids Program” in the main application report.  
 

**A Letter of Authorization must be obtained from the Regional Director of 
Alberta Environment and Water prior to sludge disposal to lands other than a 
landfill site or an approved sludge drying cell or as allowed in the EPEA 
approval. 

 

Disinfection: 
 

(indicate disinfection practiced where applicable) 
 

(a) Type of Primary Disinfection: 
 

Chlorine Gas 
Calcium Hypochlorite 
Chlorine Dioxide 

Sodium Hypochlorite 
Ozonation 
Ultra Violet                           

Location of introduction of primary or main disinfection process: post secondary 
clarification  

 

(b) Chlorine Gas Disinfection: 